

Admit: Med/Surg Telemetry ICU

Diagnosis: _____

Condition: Good Fair Serious Critical

Diet: NPO Clear Liquids Regular Diet ADA 2000calorie
 Advance as Tolerated

Allergies:

Activity: Bedrest Out of Bed with Assistance Ad Lib

Vitals: Routine Every 4 hours for 24 hours, then Routine

IV: LR D5LR NSS D5 ½ NSS @ rate of _____ ml/hr

Meds: See PCA form See Insulin Sliding Scale

- Dilaudid 1mg IV q2hr prn pain
- Percocet (5/325mg) 1-2 pills q4hr prn pain
- Toradol 15mg IV q6hr X _____ doses, then discontinue

- Zofran 4mg IV q6hr prn nausea
- Phenergan 12.5mg IV q6hr prn nausea

- Heparin 5000units Subcutaneously q8hr
- Lovenox 40mg Subcutaneously daily

- Ancef 1g IV q6h Discontinue after 2nd dose
- Invanz 1g IV daily Discontinue after 1st dose
- Clindamycin 600mg IV q6h Discontinue after 2nd dose
- Ciprofloxacin 400mg IV q12h
- Metronidazole 500mg IV q12h

- Protonix 40mg IV daily
- Pepcid 40mg IV daily

- Colace 100mg PO BID
- Zolpidem (Ambien) 5mg PO QHS prn insomnia
- Benadryl 25mg PO BID prn itch
- Tylenol 650mg PO q6h prn headache or T>101°F-do not give in combination with Percocet

Labs: CBC tomorrow AM BMP tomorrow AM CMP tomorrow AM
 LFT's tomorrow AM PT/INR tomorrow AM

Nursing: O₂ @ _____ l/min-titrate to keep SaO₂>95%
 Foley to gravity for accurate I/O assessment SCD
 NG to low, intermittent suction Incentive Spirometer
 JP to self suction Wound Vac to _____ mm Hg continuous suction